STABEG Apparatebau GmbH - Reinlgasse 5-9 - A-1140 Wien - Tel.: +43 +1 982 26 28 - Fax.: +43 +1 982 61 66



spare parts for:

Geräteträger AT 156

AT 001.560

N 040 134

Geräteträger AT 156 AT 001.560

- inquire spare part or device -


Click on drawing number for information about spare part
pos.count name drawing number
01 Gewindeschutzkappe10 11910 119
02 Gewindeschutzpf.G1/210 19610 196
02 Gewindeschutzkappe10 31210 312
02 2-Leiter-Klemme261-301
04 4-Leiter-Klemme261-331
01 Abschlußplatte261-361
01 Notbremsventil2K 8831
01 Moosgummi308
01 Absperrhahn NW 757.615.3
01 Bezeichnungsstreifen7984
01 Lever completeAT 100.989/K
04 E-Kabel komplettAT 100.991/K
01 Geräteträger komplettAT 100.996
01 DrosselschraubeAT 100.997AT 100.997
01 KappeAV 42-3AV 42-3
04 BlindnietBN/St 4x10
01 BezeichnungsschildBZ 10-111BZ 10-111
04 FederscheibeFS B 10FS B 10
010 Federscheibe B6FS B6FS B6
01 BefestigungssockelMB 3A
01 O-RingOROR
01 O-RingOROR
01 O-RingOROR
02 Varistor S14K30S14K30
02 WasherSCH A10.5/DIN125
04 SchaftschraubeSCS M10x30
02 SechskantschraubeSKS M10x110
02 SechskantschraubeSKS M10x80
04 Sechskantschraube D1SKS M6x50/931
02 Sechskantschr. DIN 931SKS M6x55/DIN 931
01 Sechskantschr. DIN 933SKS M8x16
01 SplintSP 3.2x20SP 3.2x20
01 SplintSP 3.2x25
01 KabelbinderSST 1M-CSST 1M-C
02 SpannverschlußTL 802
02 HakenTL 802-2
01 Bremslöseventil EPA 822WB 306 074-AZ
02 cylinder head boltZSR M3x10
04 cylinder head boltZSR M4x10
04 cylinder head boltZSR M6x20
43 E-Kabel komplettAT 100.991/Mo
101 Entwässerungsschr.AV 42-2/HAV 42-2/H
201 WelleAT 100.987AT 100.987
221 CaseAT 100.990
381 E-KabelAT 100.992
391 E-KabelAT 100.993
401 E-KabelAT 100.994
431 LidAT 100.995AT 100.995
461 HaubeAT 100.982

Ersatzteilliste drucken


Zurück

>